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Issued To : Test Report No 100/01-2122/4520
ECO PALLET PRIVATE LIMITED Date 10 Jan 2022
Plot No.1,KIADB Industrial Area,
Bashettyhalli, Village Kasaba Hobli, Date of Start of Test 04 Jan 2022
Doddaballapura Talluk Post Bangalore Date of Completion of Test 10 Jan 2022
561203,Karnataka Customer Ref.No Covering Letter
Kind Attn : Ref. Date 04 Jan 2022
Mr.Mudit Gupta Sampling Plan Sampling done by the
party

Sample Description :

Four samples said to be Wooden Pallets and marked as below.

Test Results

Sr No. | Test Unit Results Obtained Tested as per
1 E1210EXHTDBL PU on
EPS
1.1 | Dynamic Load Test - No deformation was Guidelines of IS : 6219 : 1989
At load 1000 kg. observed. RA 2019
1.2 | Static Load Test - No deformation was Guidelines of IS : 6219 : 1989 RA
At load 2000 kg. for 24 hrs. observed. 2019
2 E1210RKHTHTBL PU on
EPS
2.1 | Dynamic Load Test - No deformation was Guidelines of IS : 6219 : 1989
At load 1000 kg. observed. RA 2019
2.2 | Static Load Test - No deformation was Guidelines of IS : 6219 : 1989 RA
At load 2000 kg. for 24 hrs. observed. 2019
3 PLY1210HMTBL PU on
Plywood
3.1 | Dynamic Load Test - No deformation was Guidelines of IS : 6219 : 1989
At load 1500 kg. observed. RA 2019
3.2 | Static Load Test - No deformation was Guidelines of IS : 6219 : 1989 RA
At load 4000 kg. for 24 hrs. observed. 2019
4 WP1210MHTBL PU on
Wood
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Sr No. | Test

Unit

Results Obtained

Tested as per

4 .1 | Dynamic Load Test
At load 1500 kg.

4 .2 | Static Load Test

At load 5000 kg. for 24 hrs.

No deformation was
observed.

No deformation was
observed.

Guidelines of IS : 6219 : 1989
RA 2019

Guidelines of IS : 6219 : 1989 RA
2019

General Remarks

1.

when part report is given due to failure of the machine or test in progress.
2. Sampling done by the party. The test samples are submitted by the client. The sample descriptions provided in the test

report are based on declaration by the party.

3. This report pertains to the submitted samples only.

End of Test Report
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